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1. TEST RESULTS SUMMARY

Table 1 Test Results Summary

Test Items FCC Rules Test Results
6dB DTS bandwidth measurement 15.247 (a) (2) Pass
Maximum Peak Conducted Power 15.247 (b) (3) Pass
Maximum Power Spectral Density
15.247 (3) Pass
Level
Conducted Bandedge and Spurious 15.247 (d) Pass
15.247 (d)
Radiated Bandedge and Spurious 15.209 Pass
15.205
Conducted emission test for AC power
15.207 Pass
port
Antenna Requirment 15.203 Pass

Remark: “ N/A” means “ Not applicable.”
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2. GENERAL INFORMATION

2.1.Report information

2.1.1.This report is not a certificate of quality; it only applies to the sample of the specific
product/equipment given at the time of its testing. The results are not used to indicate
or imply that they are application to the similar items. In addition, such results must
not be used to indicate or imply that SMQ approves recommends or endorses the
manufacture, supplier or use of such product/equipment, or that SMQ in any way

guarantees the later performance of the product/equipment.

2.1.2.The sample/s mentioned in this report is/are supplied by Applicant, SMQ therefore
assumes no responsibility for the accuracy of information on the brand name, model

number, origin of manufacture or any information supplied.

2.1.3.Additional copies of the report are available to the Applicant at an additional fee. No
third part can obtain a copy of this report through SMQ, unless the applicant has

authorized SMQ in writing to do so.

2.2.Laboratory Accreditation and Relationship to Customer

The testing report were performed by the Shenzhen Academy of Metrology and
quality Inspection EMC Laboratory (Guangdong EMC compliance testing center), in
their facilities located at Bldg. of Metrology & Quality Inspection, Longzhu Road,
Nanshan District, Shenzhen, Guangdong, China. At the time of testing, Laboratory is

accredited by the following organizations:

China National Accreditation Service for Conformity Assessment (CNAS) accredits
the Laboratory for conformance to FCC standards, EMC international standards and
EN standards. The Registration Number is CNAS L0579.

The Laboratory is listed in the United States of American Federal Communications
Commission (FCC), and the registration number are 446246 806614 994606(semi

anechoic chamber).

The Laboratory is listed in Voluntary Control Council for Interference by Information
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Technology Equipment (VCCI), and the registration number are R-1974(open area
test site) , R-1966(semi anechoic chamber),C-2117(mains ports conducted
interference measurement) and T-180(telecommunication ports conducted

interference measurement).

The Laboratory is registered to perform emission tests with Industry Canada (IC), and
the registration number is 11177A-1 11177A-2.

TUV Rhineland accredits the Laboratory for conformance to IEC and EN standards,
the registration number is E2024086202.

2.3.Measurement Uncertainty

Conducted Emission
9kHz~30MHz 3.5dB

Radiated Emission
30MHz~1000MHz 4.5dB
1GHz~18GHz 4.6dB
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3. PRODUCT DESCRIPTION

3.1.EUT Description

Description . Wireless Router

Manufacturer - Beijing FlyingVoice Technology Limited
Model Number : G800, G801

Operate . 2.412GHz~2.462GHz

Frequency

Antenna : Dipole Antenna

Designation 5dBi

Remark : The model G801 and G800 are identical except FXS port on G800 is not

installed. Tests were performed on G801 only.

WLAN :
Table 2 Working Frequency List
Channel Center Channel Center
Frequency(MHz) Frequency(MHz)

1 2412 8 2447
2 2417 9 2452
3 2422 10 2457
4 2427 11 2462
5 2432

6 2437

7 2442

3.2.Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: 2AATVG801, filing to comply
with Section 15.207 , 15.209 , 15.247 of the FCC Part 15, Subpart C Rules.

3.3.Block Diagram of EUT Configuration
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Control PC EUT AC adaptor

Figure 1 EUT setup

3.4.0perating Condition of EUT

Worst-case mode and channel used for 30-1000 MHz radiated and power line
conducted emissions was the mode and channel with the highest output power.
Worst-case data rates as provided by the client were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps

802.11n HT20mode: MCSO

802.11n HT40mode: MCSO

Test mode is configured to be with duty cycle >98%

802.11b and 802.11g operate in SISO mode. For SISO conducted measurements,
the modes tested in this report will be considered as a worst case mode.

802.11n operates in MIMO mode. For MIMO, the 2TX emissions testing are
considered as a worst case scenario and were tested at power levels, per transmit

chain, greater than or equal to the maximum power in any 1TX mode.

3.5.Directional Antenna Gain

The EUT incorporates a MIMO function without beam forming.
Per KDB 662911 D01 Multiple Transmitter Output v02
Directional gain = Gant + 10 log(Nant) dBi=8dBi
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3.6.Support Equipment List

Table 3 Support Equipment List

FCC
Name Model No S/IN Manufacturer
Approval

Notebook R51 -- IBM DoC
Adaptor for Notebook 02K6654 - IBM VoC
Computer 9439 L3BDF2K Lenovo DoC
Keyboard (USB) SK-8825 (L) 02553778 Lenovo DoC
Mouse (USB) MO28UOL 4418011108 Lenovo DoC
Monitor 9227-AE1 V1TDB38 Lenovo DoC
Printer BJC-265SP EVX81604 CANON DoC
Adaptor for Printer AD-300 — CANON DoC
MODEM TM-EC5656V 03402406009 TP-Link DoC
Adaptor for modem El-41-AD9010 - - VoC
Shenzhen Frecom VoC

Adaptor F12W-050200SPAU - Electronics CO.. Ltd
HCD129P/TSDL Shenzhen Daerxun VoC

Telephone 2957E 11330220 Technology CO.. Ltd

3.7.Test Conditions

Date of test : July.12-Aug 7, 2013

Date of EUT Receive : July 10,2013

Temperature: 23-24 °C
Relative Humidity: 53-56%

3.8.Special Accessories

Not available for this EUT intended for grant.

3.9.Equipment Modifications

Not available for this EUT intended for grant.
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4. TEST EQUIPMENT USED
Table 4 Test Equipment
No. Equipment Manufacturer Model No. Last Cal. Cal

Interval
. Rohde &

SB2603 EMI Test Receiver ESCS30 Jan.21, 2013 1 Year
Schwarz

SB3321 AMN Rohde & ESH2-Z5  |Jan.21,2013 | 1 Year
Schwarz

SB2604 AMN Rohde & ESH3-Z5 |Jan.21,2013 | 1 Year
Schwarz

SB8501/09 | EMI Test Receiver Rohde & ESU40 May.17, 1 Year

Schwarz 2013

SB8501/04 Bilog Antenna Schwarzbeck VULB9163 Jan.21, 2013 1 Year

SB3435 Horn Antenna Rohde & HF906 Jan.21,2013 | 1 Year
Schwarz

SB3435/01 | Amplifier(1-18GHz) Rohde & Jan.21,2013 | 1 Year
Schwarz

. Rohde & May.17,
SB3435/02 | Amplifier(18-40GHz) Schwarz - 2013 1 Year
SB5392/02 Horn Antenna Amplifier AT4560 May.17, 1 Year
Research 2013

SB3450/01 | S Semi-anechoic Albatross OX6X6 Oct.12,2012 | 2 Years
chamber Projects

SB3345 Loop Antenna Schwarzbeck FMZB1516 |Jan.23,2012 | 2 Years
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5. 6DB BANDWIDTH MEASUREMENT

5.1.LIMITS OF 6dB BANDWIDTH MEASUREMENT

CFR 47 (FCC) part 15.247 (a) (2) and 558074 D01 DTS Meas Guidance v03r01

5.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) =2 3 RBW.

c)Detector = Peak.

d)Trace mode = max hold.

e)Sweep = auto couple.

f)Allow the trace to stabilize.

g)Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies)
that are attenuated by 6 dB relative to the maximum level measured in the

fundamental emission.

5.3.TEST SETUP

SPECTRUM
EUT ANALYZER

5.4 . Test Data
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®

1Pk
Max

Table 5 6dB Bandwidth Test Data 802.11b

CHANNEL 6dB
FREQUENCY BANDWIDTH results
(MHz) (MHz)
2412 12.108 Pass
2437 12.100 Pass
2462 12.100 Pass
®
*RBW 100 kHz *RBW 100 kHz
*Att 30dB *VBW 300 kHz D2[1] -6.33 dB *Att 30dB *VBW 300 kHz D3[1] -6.03 dB
Ref 20.00 dBm SWT 5ms -8.029000000 MHz Ref 20.00 dBm SWT 5ms 6.556000000 MHz
‘ M1[1] -1.34 dBm| M1[1] -0.75 dBm|
2.413947000 GHz 1Pk 2.436461000 GHz
1048 D3[1] -5.99 dB May | 10 9B D2[1] -6.44 dB
M 4.079000000 MHz M1 -5.544000000 MHz
0 dBm WRRRN 0 dBm T O N A
Al “L\H‘“,HH wy D3 D2 ‘N FRr IO “‘ ‘ bl Ll f A, W‘\ ?“3
-10 dBT I \‘\ JA, T -10 dBm e M‘ / W/ “w' b ™
W i g o v ! \
20 da‘rﬁ.lﬂ u A ) -20 dE:\rF e T ‘\
-30 ?lB‘r‘r “‘w -30 ﬁém .
| |
-4“d‘yd Bm \“*‘\ 48l dem “w‘\‘
R Y v W
-50 dBT -50 dBm
-60 dBT -60 dBm
70 dBr‘n 70 dBm

®

1Pk
Max

CF 2.412 GHz

Span 22.0 MHz

* RBW 100 kHz
*Att 30 dB *VBW 300 kHz D3[1] -6.39 dB
Ref 20.00 dBm SWT 5ms 3.058000000 MHz
‘ M1[1] 1.51 dBm|
2.464959000 GHz
10 dBm D201y, -6.46 dB
‘ - 'y -9.042000000 MHz
0 dBm SR NE T ey Ry v
‘ A/ W

\‘y ) Y

IV
W |

CF 2.462 GHz

Span 22.0 MHz

CF 2.437 GHz

Span 22.0 MHz
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®

1Pk
Max

Table 6 6dB Bandwidth Test Data 802.11g

CHANNEL 6dB
FREQUENCY BANDWIDTH results
(MHz) (MHz)
2412 15.554 Pass
2437 15.598 Pass
2462 15.532 Pass
®
*RBW 100 kHz *RBW 100 kHz
*Att 30dB *VBW 300 kHz D3[1] -6.63 dB *Att 30dB *VBW 300 kHz D3[1] -6.63 dB
Ref 20.00 dBm SWT 5ms 6.512000000 MHz Ref 20.00 dBm SWT 5ms 6.600000000 MHz
‘ M1[1] -6.20 dBm| M1[1] -5.50 dBm|
2.413221000 GHz 1Pk 2.438221000 GHz
1048 D2[1] -6.31 dB May | 10 9B D2[1] -6.23 dB
-9.042000000 MHz -8.998000000 MHz
— 0 dBm -
Tl N“ “Mﬂ L 10 dBm Vnﬂ% T ST U R W [0 N Wﬁ\
-20 dBmy i
! ]
‘ -30 dE‘mﬂ - 3
'ﬂw -4}9“\"11 Bm “w‘
(“\N‘ . N‘w’ ‘\"“\hu
. -50 dBm
-60 dBm
-70 dBm

®

1Pk
Max

CF 2.412 GHz

*RBW 100 kHz

Span 22.0 MHz

*Att 30 dB *VBW 300 kHz D3[1] -6.27 dB
Ref 20.00 dBm SWT 5ms 6.490000000 MHz
‘ M1[1] -6.11 dBm
2.463243000 GHz
10 dBm D2[1] -6.08 dB|
‘ -9.042000000 MHz
0 dBm: ‘ M1
Y
I ) | (O PR P I
-10 dBm-53—H—bel ol erbletott o T
G T e T T R AT T e o, e
‘ ‘w\‘ﬂ \“ “ ‘vq
-20 dBm } :
“J L
30 dBm b
W ‘ )\\
M k)
-4/dBm e
J 1,
et ‘ g
-50 dBT
60 dBr‘n
70 dBm

CF 2.462 GHz

Span 22.0 MHz

CF 2.437 GHz

Span 22.0 MHz
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Table 7 6dB Bandwidth Test Data 802.11n 20M

CHANNEL 6dB
FREQUENCY BANDWIDTH results
(MHz) (MHz)
2412 15.466 Pass
2437 15.334 Pass
2462 15.312 Pass
& ®
*RBW 100 kHz *RBW 100 kHz
*Att 30 dB *VBW 300 kHz M1[1] -8.60 dBm *Att 30 dB *VBW 300 kHz D3[1] -6.56 dB
Ref 20.00 dBm SWT 5ms 2.413243000 GHz Ref 20.00 dBm SWT 5ms 6.336000000 MHz
‘ D2[1] -6.70 dB M1[1] -8.22 dBm|
1Pk -9.152000000 MHz 1Pk 2.438221000 GHz
M | 10 4B D3[1] -6.24 dB May | 10 9B D2[1] -6.96 dB
6.314000000 MHz -8.998000000 MHz
0 dBm 0 dBm
Y - - — -
? dBImal‘le“uw v‘”\‘.w“\”m “““V‘V"m“”.ﬂw“ Ty “ i/ \‘["“u“.-“‘”ﬂ\”‘w -‘\ﬂh‘\h‘m\“r wy-‘vulaiw " dBT’M%j!MW‘ ‘-U\J””J\w“ﬂl‘”u Tl "‘ﬂ"‘\‘h‘"\h‘ ”\‘“‘E&%\M
20 dBW. 20 dawﬁ
I
30d ‘rr ‘W 30 drpjr‘n “,‘
\ L jl h
_4qy‘&‘§‘ Bm y"y.“ 4q‘a‘i‘1“ Bm “uw“
o " ‘\“‘ ay "
420 dBrL "y 50 deim A
60 dBr‘n 60 dBm
\
70 dBr‘n 70 dBm

CF 2.412 GHz

®

*RBW 100 kHz

Span 22.0 MHz

1Pk

*Att 30 dB *VBW 300 kHz D3[1] -7.08 dB
Ref 20.00 dBm SWT 5ms 6.336000000 MHz
-6.27 dBm|

2.463221000 GHz

-6.68 dB|

Max

-8.976000000 MHz

]
T

CF 2.462 GHz

Span 22.0 MHz

CF 2.437 GHz

Span 22.0 MHz
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FREQUENCY BANDWIDTH results
(MHz) (MHz)
2422 35.112 Pass
2437 35.082 Pass
2452 35.054 Pass
*RBW 100 kHz *RBW 100 kHz
*Att 30dB *VBW 300 kHz D3[1] -6.65 dB *Att 30 dB *VBW 300 kHz D3[1] -6.12 dB
Ref 20.00 dBm SWT 5ms 13.838000000 MHz Ref 20.00 dBm SWT 5ms 13.830000000 MHz
‘ M1[1] -8.93 dBm ‘ M1[1] -10.63 dBm
1Pk 2.425674000 GHz 1Pk 2.440686000 GHz
M | 10 4B D2[1] -6.83 dB May | 10 9B™ D2[1] -6.69 dB|
-21.274000000 MHz ‘ -21.252000000 MHz
0 dBm 0 dBm
M1l ‘
0 dBm ‘ T M\“ T -10 dBm : ‘ ‘Tl
21 Lk sl by, | ortdoghiglbnoba by o 30, 0 1 03 |02 b A llbidondy ottt lall, 1 (03
i el | l‘ﬂ M bl b AR Sty g il ”‘””“‘”\“"‘“w“\.wlu |
-20 dBit ! ¥ "“w’ -20 dméut 11% ik b
L J i ]
| ‘ ! ‘f W |
30 dpm “ -30 dBm %
| \
/ ! |
40 dBm 4 -40 dgm N
! "\ ¥ I,
W ‘ ‘\“‘wlh Jd ‘-\“‘ ‘ b,
50 dBT = \@Wdar‘n .
60 dBT -60 dBT
70 dBr‘n -70 dBr‘n
CF 2.422 GHz Span 44.0 MHz CF 2.436 GHz Span 44.0 MHz
*RBW 100 kHz
*Att 30 dB *VBW 300 kHz D3[1] -5.90 dB
Ref 20.00 dBm SWT 5ms 20.006000000 MHz
‘ M1[1] -10.29 dBm
1Pk 2.449470000 GHz
Max 10 dBm D2[1] -6.79 dB|
‘ -15.048000000 MHz
0 dBm: ‘
M1
ooy T N Y A O O
2““‘\"””‘\“”\‘|W w""‘vw il H‘l ‘\"\ ehhinplol w” Y U‘!‘”“”V’“‘\‘r““‘\ ‘”H.H\“h\\phl,‘D3
20 dTH 0 ! w‘
-30 dFr‘r {‘
/ [
-40 ’JBT ‘%,‘
! 1
' )’
50 dBT P
-60 dBr‘n
-70 dBT

Table 8 6dB Bandwidth Test Data 802.11n 40M

CF 2.452 GHz

Span 44.0 MHz
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6. MAXIMUM PEAK CONDUCTED OUTPUT POWER MEASUREMENT

6.1.LIMITS OF Maximum Peak Conducted Output Power Measurement

CFR 47 (FCC) part 15.247 (b) (3) and 558074 D01 DTS Meas Guidance v03r01
6.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.

a)Set the RBW = 1 MHz.

b)Setthe VBW = 3 RBW

c)Set the span = 1.5 x DTS bandwidth.

d)Detector = peak.

e)Sweep time = auto couple.

f)Trace mode = max hold.

g)Allow trace to fully stabilize.

h)Use the instrument’ s band/channel power measurement function with the band
limits set equal to the DTS bandwidth edges

6.3.TEST DATA
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Table 9 Maximum Peak Conducted Output Power Test Data 802.11b

Meas.
Center Level Limit Result
Freq.[MHz]|(Cond.) ([dBm]

[dBm]
2412 12.21 <30 Pass
2437 13.02 <30 Pass
2462 15.28 <30 Pass

®

*RBW 1 MHz
*Att 30 dE *VBW 3 MHz
Ref 20.00 dBr SWT 5ms
1Pk |1o-dB
Max

50.dB
50.dB
0B
CF 2.412 GH: Span 22.0 MH:z
‘Tx Channel Standard: NOMN ‘
| Bandwidtt 12.200 MHz | Power 12.21 dBm|
*RBW 1 MHz
*Att 30 dE *VBW 3 MHz
Ref 20.00 dBr SWT 5ms
1PK 1o
Max

OB

,,,,,

CF 2.462 GH:

Span 22.0 MH:z

‘ Tx Channel

Standard: NOM

| Bandwidtt 12.200 MHz

Power

15.28 dBm |

®

*RBW 1 MHz
*Att 30dE *VBW 3 MHz
Ref 20.00 dBn SWT 5ms
1PK | 1-aB
Max

50.dB
50.dB
PT
CF 2.436 GH: Span 22.0 MH:z
‘Tx Channel Standard: NOM ‘
|Bandwidtt 12.200 MHz | Power 13.02 dBm |
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Table 10 Maximum Peak Conducted Output Power Test Data 802.11g

®

*Att 30 dB
Ref 20.00 dBm

Center Meas. Level
Freq.[MHz]|(Cond.) [dBm]

Limit

[dBm] Result

2412 12.67

<30 Pass

2437 13.28

<30 Pass

2462 15.53

<30 Pass

*RBW 1 MHz
*VBW 3 MHz
SWT 5ms

1Pk |10 dBm

Max

OdBm}

-10 dBm

-20 dBm

L

CF 2.412 GHz

Span 31.7 MHz

[Tx Channel

Standard: NONE

| Bandwidth

®

*Att 30 dB
Ref 20.00 dBm

15.600 MHz | Power 12.67 dBm

*RBW 1 MHz
*VBW 3 MHz
SWT 5ms

1Pk | 10 dBm
Max

OdBm}

-10 dBm =

-20 dBm:

‘ r“"‘

1
RL

-40 dBm:

-50 dBm:

-60 dBm:

-70 dBm:

CF 2.462 GHz

Span 31.7 MHz

[Tx Channel

Standard: NONE

| Bandwidth

15.600 MHz | Power 15.53 dBm

®

*RBW 1 MHz

*Att 30 dB
Ref 20.00 dBm

*VBW 3 MHz
SWT 5ms

1Pk |10 dBm

Max

OdBm}

-10 dBm:

-20 dBm:

-30 dBm

dBm: :

-50 dBm:

-60 dBm:

-70 dBm:

CF 2.437 GHz

Span 31.7 MHz

[Tx Channel

Standard: NONE

[ Bandwidth

15.600 MHz | Power 13.28 dBm
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Table 11 Maximum Peak Conducted Output Power Test Data 802.11n 20M Ant 0

Limit
[dBm]

Center Meas. Level

Freq.[MHZz]|(Cond.) [dBm] Result

2412 12.49 <30 Pass
2437 13.20 <30 Pass
2462 15.45 <30 Pass
® *RBW 1 MHz @ * RBW 1 MH:z

1Pk
Max

1Pk
Max

10-eBr

\\\\\\\\\
\\\\\\

.

CF 2.412 GH:

Span 31.3 MH:

‘ Tx Channel

Standard: NOI

[Bandwidtt

15.500 MHz | Power

12.49 dBm|

CF 2.437 GH:

Span 31.3 MH:

‘Tx Channel

Standard: NOI

[Bandwidtt

15.500 MHz | Power

13.20 dBm |

®

*Att 30 dE
Ref 20.00 dBr

*RBW 1 MHz
*VBW 3 MHz
SWT 5ms

1Pk
Max

10-eB

o-dBi

10-dBi

/ |
S -

1,
26 apthkl LA
Pt b

T

40-dB

50-dBi

0d

@©

0d

@©

CF 2.462 GH:
‘Tx Channel
|Bandwidtt

Span 31.3 MH:
Standard: NO! |
15.500 MHz | Power 15.45 dBm |
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Table 12 Maximum Peak Conducted Output Power Test Data 802.11n 20M Ant 1

Ver:EMC20094

Meas.
Center Level Limit
Result
Freq.[MHz]|(Cond.) ([dBm]
[dBm]
2412 13.10 <30 Pass
2437 11.90 <30 Pass
2462 12.18 <30 Pass
& ®
*RBW 1 MHz *RBW 1 MHz
*Att 30 dE *VBW 3 MH: *Att 30 dE *VBW 3 MH:
Ref 20.00 dBn SWT 5ms Ref 20.00 dBn SWT 5ms
1PK |10-dBn 1Pk |1p-¢B
Max Max
e b P —— R et N B oy
OB ’J’J V" \1“\\\‘ T "“" ; \\\ \‘. \w
] T L S .
CF 2.412 GH: Span 31.3 MH: CF 2.437 GH: Span 31.3 MH:
[Tx Channel Standard: NOI | [Tx Channel Standard: NOI |
[Bandwidtt 15.500 MHz | Power 13.10 dBm | [Bandwidtt 15.500 MHz | Power 11.90 dBm |
&
*RBW 1 MHz
*Att 30 dE *VBW 3 MH:
Ref 20.00 dBr SWT 5ms
1PK |10-dBn
Max
o0dR o \\\l"w\
‘\\“"“\"r\ W
CF 2.462 GH: Span 31.3 MH:
[Tx Channel Standard: NOI
[Bandwidtt 15.500 MHz | Power 12.18 dBm|
Center  |ANTO (Cond.) [ANT1 (Cond.) [Total  [Limit |5
Freq.[MHz][[dBm] [dBm] [dBm]
2412 12.49 13.10 15.82 <28 Pass
2437 13.20 11.90 15.61 <28 Pass
2462 15.45 12.18 17.13 <28 Pass
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Table 13 Maximum Peak Conducted Output Power Test Data 802.11n 40M Ant O

Center Meas. Level |Limit Result
Freq.[MHz]|((Cond.) [dBm] [dBm]

2422 14.90 <30 Pass
2437 12.61 <30 Pass

2452 13.24 <30 Pass
®

*RBW 1 MHz *RBW 1 MHz
*Att 30 dE *VBW 3 MHz *Att 30 dE *VBW 3 MHz
Ref 20.00 dBr SWT 5ms Ref 20.00 dBn SWT 5ms
1Pk |+o-dBm 1Pk | 10-dBm
Max Max
PAPT-Voonl IR NN (N RN AR RO AN PRTY
I S
10-dB; ri | 10-dB;
/ |
f |
2068 { | 2068
Bt 7 T 4B ] T
!
3048 b \ o-dBy / !
J Nl ki / )
sl o Pt Wl L .hmmw )
50.¢B 50.¢B
6-dBiy 66-cB1r
0B 70-eBiy
CF 2.437 GH: Span 71.3 MH:

Span 71.3 MH:

CF 2.422 GH:
[Tx Channel Standard: NOI [Tx Channel Standard: NOI
|Bandwidtt 35.200 MHz | Power 14.90 dBm | |Bandwidtt 35.200 MHz | Power 12.61 dBm|
*RBW 1 MHz
*Att 30 dE *VBW 3 MHz
Ref 20.00 dBn SWT 5ms
1Pk L1o-dm
Max
odB
,,,,,,,,,,,,,,,, "
108 /! "
\” )\
20-dBk / |
/ !
20-dB ‘r' !
Bty E 5
!
syl byt '““‘\"W""vr"mw"ml‘mhn.vwv‘d;
5048
0-dBfr
o-dBfr
CF 2.452 GH: Span 71.3 MH:
[Tx Channel Standard: NOI
| Bandwidtt 35.200 MHz | Power 13.24 dBm |
Page 22 of 106
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Table 14 Maximum Peak Conducted Output Power Test Data 802.11n 40M Ant 1

Center Meas. Level |Limit Result
Freq.[MHz]|(Cond.) [dBm]|[dBm]
2422 14.23 <30 Pass
2437 12.37 <30 Pass
2452 12.15 <30 Pass
& ®
*RBW 1 MHz *RBW 1 MH:
*Att 30 dE *VBW 3 MHz *Att 30 dE *VBW 3 MH:
Ref 20.00 dBn SWT 5ms Ref 20.00 dBrv SWT 5ms
1Pk | 10-dBm 1Pk |1p-¢B
Max Max
6-dB e e 7
/ - T
\ |
\\ “‘\
ot i, K bl
CF 2.422 GH: Span 71.3 MH: CF 2.437 GH: Span 71.3 MH:
[T Channel Standard: NOI | [T Channel Standard: NOI
[Bandwidtt 35.200 MHz | Power 14.23 dBm| [Bandwidtt 35.200 MHz | Power 12.37 dBm|
&
*RBW 1 MHz
*Att 30 dE *VBW 3 MH:
Ref 20.00 dBn SWT 5ms
1PK |10-dBn
Max
0-dB: ’v‘ ............... v
] \
- \)’}“ \\w
‘ww‘.,,‘.nh"\\‘-ﬂ\,,.“" y“\\m,,ﬂ Mo St ol 1
CF 2.452 GH: Span 71.3 MH:
[Tx Channel Standard: NOI
| Bandwidtt 35.200 MHz | Power 12.15 dBm |
Center  |ANTO (Cond.) [ANTT (Cond.) [Total  [Limit |-
Freq.[MHz] [dBm] [dBm] [dBm]
2422 14.90 14.23 17.59 <28 Pass
2437 12.61 12.37 15.50 <28 Pass
2452 13.24 12.15 15.74 <28 Pass
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7. MAXIMUM POWER SPECTRAL DENSITY LEVEL MEASUREMENT

7.1.LIMITS OF Maximum Power Spectral Density Level Measurement

CFR 47 (FCC) part 15.247 (e) and 558074 D01 DTS Meas Guidance v03r01

7.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a)Set analyzer center frequency to DTS channel center frequency.
b)Set the span to 1.5 times the DTS bandwidth.

c)Set the RBW to: 3 kHz < RBW < 100 kHz.

d)Setthe VBW =2 3 RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i\Use the peak marker function to determine the maximum amplitude level within the
RBW.

j)If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

7.3.TEST DATA
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Table 15 Maximum Power Spectral Density Level Test Data 802.11b

Center Limit

Freq[MHz P [9BMI g
2412 -3.30 8 Pass
2437 -2.86 8 Pass

2462 -1.30 8 Pass
® ®

Result

*RBW 30 kHz *RBW 30 kHz
*Att 30 dB *VBW 100 kHz M1[1] -3.30 dBm *Att 30 dB *VBW 100 kHz M1[1] -2.86 dBm
Ref 20.00 dBm SWT 20ms 2.411227000 GHz Ref 20.00 dBm SWT 20ms 2.436227000 GHz
1Pk 10 dBm 1Pk 10 dBm
Max ‘ Max ‘
0 dBm ‘ MTI 0 dBm M1
\ ‘ \ | w1
-10 dBm T ‘ “mwﬂquww ‘]‘LVA'M“\"A u“ J hu\ﬁ ]“"‘M”A i H' o), vﬂ‘r hml‘wlw ‘, 10 dBT J‘pJ‘\Wl'""“I A‘A}LLU"IQ"II‘HH“y|\’l1ﬂéwl[ %WN‘I\HJ“H" ”ulw \.‘ “l“'."wlw"‘“u\“ ‘ [
) | o L, [ i 1] L
st L N - gty 1 llacHi
Imf’ ‘ L | g O ‘ i
J#6 aBm bt Ja"‘o dBm k|
il ‘ "y i ‘ |
40 dBr‘r -40 dBr‘r
50 dBT -50 dBr‘r
60 dBr‘T‘ -60 dBr‘T‘
70 dBr‘r -70 dBr‘r
CF 2.412 GHz Span 18.2 MHz CF 2.437 GHz Span 18.2 MHz
*RBW 30 kHz
*Att 30 dB *VBW 100 kHz M1[1] -1.30 dBm
Ref 20.00 dBm SWT 20ms 2.461227000 GHz
1Pk {10 dBm
Max ‘
M1
il Ll LA
| 4 A | l . ‘
I . ‘l,‘ M‘l‘ ‘m\‘. ‘y“l“‘hr‘ W‘ ey “‘M “N b Pyt “ ‘ )
10 dBm ﬂ S - sdut
El,\u A" “l ‘\ ‘\U |
_2%‘# r‘r i “ww
“v“\ 4,
,“-‘%o dBr‘n e
-40 dBT
-50 dBT
-60 dBr‘n
-70 dBr‘n

CF 2.462 GHz

Span 18.2 MHz
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Table 16 Maximum Power Spectral Density Level Test Data 802.11g

Center Limit

Freq[MHz P [9BMl g
2412 -10.95 8 Pass
2437 -10.73 8 Pass

2462 -9.12 8 Pass
® ®

Result

*RBW 30 kHz *RBW 30 kHz
*Att 30 dB *VBW 100 kHz M1[1] -10.95 dBm *Att 30 dB *VBW 100 kHz M1[1] -10.73 dBm
Ref 20.00 dBm SWT 30ms 2.410701000 GHz Ref 20.00 dBm SWT 30ms 2.435701000 GHz
1Pk 110 dBm Pk 110 dBm
Max ‘ Max ‘
0 dBm 0 dBm
‘ M1 ‘ M1
-10 dBm T \ -10 dBm T M ‘
ks [dsdithalte | | T Ty LRI TN T TR Yy A Y PYTROTY [T
204Bh {i i A AN w‘h‘e\\ \W weaaliAd ) .‘/‘,w‘,\,‘l‘m\“\ “»“‘1‘1 J oaah f‘ i “.A\x'wl‘\W ALY AN \‘“ i IR bl “"J“"‘%J‘\
\ ‘ \
-30 dBm 1} l}l 30 dBm ‘J‘ I
| ”'v“ b ‘ u‘h‘ ly
-40 dBy ”‘ L T 40 dBr‘ﬁ L
/ \ o H
-50 dBm ’“‘w‘”,‘ -50 Bm Ty
\‘w\u"‘ d““”\.w-u‘\ ot ) ”v\‘w‘v‘\
-60 dBr‘n -60 dBr‘n
-70 dBT -70 dBT
CF 2.412 GHz Span 23.4 MHz CF 2.437 GHz Span 23.4 MHz
*RBW 30 kHz
*Att 30 dB *VBW 100 kHz M1[1] -9.12 dBm
Ref 20.00 dBm SWT 30ms 2.460725000 GHz
1Pk 110 dBm
Max ‘
0 dBm: ‘
M1
-10 dBm Y
) ket ke [ b
I “‘“"""J‘U“‘u"‘«”v\‘ el ‘v‘\‘*m‘w‘“ i "‘/""““V‘h‘“ | \‘“\"““"““‘ W | ]"”J“‘w‘\"““ "\J‘h‘ .M"“’\rw ‘m” i
il Wil
20 dBm
¥ |
30 dBm—+ l,"‘
‘ \\”h m\\
40 d%‘. ! \
50/dBm et
60 dBm
70 dBr‘n
CF 2.462 GHz Span 23.4 MHz
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Table 17 Maximum Power Spectral Density Level Test Data 802.11n 20M Ant 0

®

*Att 30 dB
Ref 20.00 dBm

1Pk ‘

10 dBm:
Max

0 dBm:

M1

-10 dBm

e

Fu"\“"wHIW "\n‘wwy‘r\ynj"w}\% {‘\u"\\\‘UW\J\ \“‘““J“h,w‘m r‘\‘p\‘p, U‘H“‘“‘“w"‘

"
-20 dsmmﬁ%,

CF 2.412 GHz

®

*Att 30 dB
Ref 20.00 dBm

*RBW 30 kHz
*VBW 100 kHz M1[1]
SWT 30ms

Span 23.4 MHz

-9.71 dBm
2.460701000 GHz

1Pk

Max

M1
A 4

i “L”u‘“\ﬁU““J‘\/w

ww‘w"w‘u”‘«J‘Mm'wc‘\ Al Uil \J“‘J“w‘"wp“v}‘hh

"U\t ] ™

CF 2.462 GHz

Span 23.4 MHz

*RBW 30 kHz
*VBW 100 kHz

Center Limit
Freq.[MHz] PSD [dBm] [dBm] Result
2412 -11.98 8 Pass
2437 -11.71 8 Pass
2462 -9.71 8 Pass
®
Tl w | cwasen cmue

-11.71 dBm
2.435093000 GHz

1Pk
Max

10 dBm

0 dBm:

-10 dBm

il ‘\‘,h\“ﬂ‘\j‘U““v“‘\u‘l“‘f “\“w"‘m‘l‘ u‘“\““‘w\ w\\‘\\v“ |“HMU"‘ )

20 dBm- Al
0 dBm i

il
0

&

-30 dBmy

I

\

-40 dgjhn
‘\.\” ‘

-504tiBm
‘m‘ﬁ‘w BT

-60 dBm

-70 dBm

CF 2.437 GHz

Span 23.4 MHz
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Table 18 Maximum Power Spectral Density Level Test Data 802.11n 20M Ant 1

®

Center Limit
Freq.[MHz] PSD [dBm] [dBm] Result
2412 -10.53 8 Pass
2437 -11.67 8 Pass
2462 -11.09 8 Pass
®
Vw100 ke wares 10,53 dBm i S

*Att 30 dB

-11.67 dBm

Ref 20.00 dBm SWT 30ms 2.416949000 GHz Ref 20.00 dBm SWT 30ms 2.435701000 GHz
11 - 110 gom
0 dBm 0 dBm
1
o dBT AT IJ‘HM‘ !‘\“““W“ V\}M W [t [eere I e “1oaem ol A A ‘MTlM sfuabbs b b d L |
20 dBm ‘wuw\w‘\ U LU LU LML % (PP IV Y ”“"””‘J“‘JWI‘\L‘" 20 dan Mlﬁ"l}h “h\'h“w’\u‘“h“\‘"‘\V‘q‘ L AR h}\w\“\‘”‘u‘}‘\ﬁ ‘l“‘”\“‘“““‘w\“‘ hfjyay fithla “‘AMW“
I ! ] I ;
30 dBr‘r?“ ‘ﬁ -30 dBn":“ %
I \ | h
-40 d?)n , 40 dﬁT b,
- h, I i,
u]ﬁ\deT “J‘W"\ k “‘ﬁ‘?‘\'dsr‘n m“'\ ft i
| i,
60 dBr‘n -60 dBm
70 dBr‘n 70 dBm
CF 2.412 GHz Span 23.4 MHz CF 2.437 GHz Span 23.4 MHz
®
*RBW 30 kHz
*Att 30 dB *VBW 100 kHz M1[1] -11.09 dBm
Ref 20.00 dBm SWT 30ms 2.460701000 GHz
1Pkt 0 dBrr‘.
Max ‘
0 dBm: ‘
-10 dBm ‘Mrl
204 Br‘n il A A ”““J““”‘”‘JI"“\‘ v ‘w“w"‘w‘“‘u““‘”u‘l‘uf‘\w'w“\r"““‘ﬂ‘u“‘J“.‘M.l "
h H
|
-30 dBr‘n‘ |
i 1
-40 i\m : w\“
"
60 dBT
70 dBr‘n
CF 2.462 GHz Span 23.4 MHz
Ant 1 Total _—
Center Ant O Limit
PSD [dBm]|PSD Result
Freq.[MHz]PSD [dBm] [dBm]
[dBm]
2412 -11.98 -10.53 -8.18 8 Pass
2437 -11.71 -11.67 -8.68 8 Pass
2462 -9.71 -11.09 -7.34 8 Pass
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Table 19 Maximum Power Spectral Density Level Test Data 802.11n 40M Ant O

®

*Att 30dB
Ref 20.00 dBm

Center
Freq.[MH

,1PSD [dBm]

Limit
[dBm]

Result

2422

-12.04

8

Pass

2437

-13.95

8

Pass

2452

-13.53

8

Pass

* RBW 30 kHz
*VBW 100 kHz
SWT 60ms

M1[1]

-12.04 dBm
2.416967000 GHz

1Pk 10 dBm
Max

0 dBm:

-10 dBm

1

20 dBm i

e "\M"JU“‘“\““N»’H\1 grwvwmwmmh

o

'Jr“ H‘l‘)n M‘Wl

I
||

(]
!

|

-30 dBm %

||
!

-40 dBm

7

‘ 1
Y

-50,dB:
m‘ﬁﬂ“\\\“‘\‘d‘l?“‘ﬁ‘

-60 dBm

k ‘Wl“““"““"‘“ﬂwr\“

-70 dBm

CF 2.422 GHz

®

*Att 30 dB
Ref 20.00 dBm

*RBW 30 kHz
*VBW 100 kHz
SWT 60ms

M1[1

Span 52.7 MHz

1 -13.53 dBm

2.449497000 GHz

1Pk ‘

Max

M1

“ll»‘f‘vl\%ﬂ\\”‘

W

i \“‘\U‘w‘hh‘\ il
MM‘WWMW

{

-40 dBr‘n “J
|

-50 dBW

B

‘JM

“U\\‘M“‘ v}‘\”qm‘,

-70 dBm

CF 2.452 GHz

Span 52.7 MHz

®

*

1Pk
Max

* RBW 30 kHz
*VBW 100 kHz

Att 30 dB
Ref 20.00 dBm

M1[1] -13.95 dBm

SWT 60ms 2.440715000 GHz

10 dBm

0 dBm:

-10 dBm

-40 dBm

]
-50 dBn“.‘ﬁ“v“
1l

4

|
o
-gJO\ d‘ Bm

‘”\W‘\‘iw‘w,

-70 dBm

CF 2.437 GHz

Span 52.7 MHz
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Table 20 Maximum Power Spectral Density Level Test Data 802.11n 40M Ant 1

Center Limit
PSD [dBm] Result
Freq.[MHZz] [dBm]
2422 -12.41 8 Pass
2437 -14.14 8 Pass
2452 -14.51 8 Pass
® ®
* RBW 30 kHz * RBW 30 kHz
*Att 30 dB *VBW 100 kHz M1[1] -12.41 dBm *Att 30 dB *VBW 100 kHz M1[1] -14.14 dBm
Ref 20.00 dBm SWT 60ms 2.425715000 GHz Ref 20.00 dBm SWT 60ms 2.440715000 GHz
;Zt 10 dBrr‘. ;Zi 10 dBrr‘.
0 dBm 0 dBm
-10 dBm MTI
20 o ‘n“ |lu‘/‘Uw“‘U"“rV‘”‘“ it \“m‘“mw‘\‘t\w'w\T %r\m‘(”\‘\m‘“‘h'w ot %
sosen] Y % . %
| /
-40 dBr‘n f Ll 40 dBT “‘,‘ |
V‘ " ¥ “u
it Y 50 damt it
i Vil bl w‘W " iy
-60 dBT -60 dBr‘n
-70 dBr‘n -70 dBT
CF 2.422 GHz Span 52.7 MHz CF 2.437 GHz Span 52.7 MHz
&
*RBW 30 kHz
*Att 30 dB *VBW 100 kHz M1[1] -14.51 dBm
Ref 20.00 dBm SWT 60ms 2.455715000 GHz
;I';i 10 dBrr‘.

0 dBm

r
-40 dBm: J

]

-50 dBmyf

Al

-60 dBm:

! ""Mu\w"h‘\‘\“\vw‘r

-70 dBm:

CF 2.452 GHz

Span 52.7 MHz

Ant 1 Total .
Center Ant O Limit
Freq.[MHZ]PSD [dBm] | >0 [dBm] [F;%[r)n] [dBm]  |Result
2422 12.04 1241 921 8 Pass
2437 13.95 1414 1103 8 Pass
2452 13,53 1451 1098 8 Pass
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8. CONDUCTED BANDEDGE AND SPURIOUS MEASURMENT

8.1.LIMITS OF Conducted Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r01

8.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
Establish a reference level by using the following procedure:

a)Set instrument center frequency to DTS channel center frequency.
b)Set the spanto = 1.5 times the DTS bandwidth.

c)Set the RBW = 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum PSD level.
Emission level measurement

a)Set the center frequency and span to encompass frequency range to be measured.
b)Set the RBW = 100 kHz.

c)Set the VBW = 3 x RBW.

d)Detector = peak.

e)Ensure that the number of measurement points = span/RBW
f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum amplitude level.
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8.3.TEST DATA

802.11b CH1

Pref

Lower Edge

®

*Att 30 dB
Ref 20.00 dBm

*RBW 100 kHz
*VBW 300 kHz
SWT 5ms

M1[1] -1.87 dBm

2.412957000 GHz

1Pk ‘

Max ‘

ol A
fi

R
5]
a
@
3
E

Al gl e

shifiad, b

\
4]

CF 2.412 GHz

Span 22.0 MHz

®

*Att 30 dB
Ref 20.00 dBm

*RBW 100 kHz
*VBW 300 kHz
SWT 15ms

Mi1[1]

-50.84 dBm
2.390120000 GHz

1Pk 10 dBm

Max ‘

OdBm‘

-10 dBm:

P
™

-20 dBm

\ "“

D1 -21.870 dBn

-30 dBm [

‘ T
-40 dBm: J

x
59,48 L
Do e A

=<

L T Tl

T T

-60 dBm:

v

-70 dBm:

Start 2.31 GHz

Stop 2.445 GHz

30MHz-3GHz

3GHz-25GHz

®

*Att 30 dB
Ref 20.00 dBm

*RBW 100 kHz
*VBW 300 kHz
SWT 300ms

M1[1] -44.08 dBm

1.608600000 GHz

1Pk 110 dB
Max

0 dBm:

-10 dBm

-20 dBn-

D1 -21.870 dBrr

-30 dBm

IATIIY APTR YT (TR NN W

N PR T

Start 30.0 MHz

Stop 3.0 GHz

2.2 Guz/

0CB-V

Date: 7.AUG.2013
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802.11b CH6

Pref

*Att 30 dB
Ref 20.00 dBm

*RBW 100 kHz
*VBW 300 kHz M1[1]
SWT 5ms

-1.03 dBm
2.438485000 GHz

1Pk

Max

Bl el

ol el Sl i,
/

yfy
Iy

CF 2.437 GHz

Span 22.0 MHz

30MHz-3GHz

3GHz-25GHz

®

*Att 30 dB
Ref 20.00 dBm

*RBW 100 kHz
*VBW 300 kHz M1[1]
SWT 300ms

-45.31 dBm
1.623400000 GHz

1Pk

10 dBm
Max

OdBm‘

-10 dBm

|-20.dBony 21,030 dBr

-30 dBm

-40 dBm ™T

I

|
T

-50 dBm T
T MU\‘ gl bt NN FRERTTS (RAAVREY: Lign phlbe”
el 1y AL

-60 dBm

Tl

LYY

FELE

-70 dBm

Start 30.0 MHz

Stop 3.0 GHz

2.2 GHz/ Stop 25 GHz

0CB-v

Date: 7.AUG.2013 06:07:35

Report No.:WT138001696
Ver:EMC20094

Page 33 of 106




802.11b CH11

Pref

Upper Edge

*Att 30 dB
Ref 20.00 dBm

*RBW 100 kHz
*VBW 300 kHz
SWT 5ms

M1[1] 0.97 dBm

2.464453000 GHz

1Pk

Max

P A
firll.

CF 2.462 GHz

Span 22.0 MHz

®

*Att 30 dB
Ref 20.00 dBm

*RBW 100 kHz
*VBW 300 kHz
SWT 15ms

-51.25 dBm
2.483530000 GHz

M1[1]

1Pk 110 dB

Max

0 dBm: W\wvwm,u‘
]

"
-10 dBm—— %L\
\

A

[~20dBrD1 —1}9 030 dBn

-30 dBm f i

|

-40 dBmlhs \‘ \‘ﬂ‘
Il | W
! i H Y i

“BOHBm N

ot o il o L Tt o

-60 dBm

-70 dBm

Start 2.43 GHz

Stop 2.565 GHz

30MHz-3GHz

3GHz-25GHz

®

*Att 30 dB
Ref 20.00 dBm

* RBW 100 kHz
*VBW 300 kHz
SWT 300ms

M1[1] -45.85 dBm

1.641200000 GHz

1Pk

10 dBm
Max
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802.11g CH1

Pref Lower Edge

®
*RBW 100 kHz *RBW 100 kHz
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Upper Edge
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Pref

Upper Edge
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Pref Upper Edge
*RBW 100 kHz *RBW 100 kHz
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9. RADIATED BANDEDGE AND SPURIOUS MEASUREMENT

9.1.LIMITS OF Radiated Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r01

9.2.TEST PROCEDURE

1. The testing follows the guidelines in ANSI C63.10-2009.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1
m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.
A pre-amp and a high pass filter are used for the test in order to get better signal
level.

3. The EUT was placed on a turntable with 0.8 meter above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was
mounted on the top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor =
Level

6. For measurement below 1GHz, If the emission level of the EUT measured by the
peak detector is 3 dB lower than the applicable limit, the peak emission level will be
reported. Otherwise, the emission measurement will be repeated using the
quasi-peak detector and reported.

7. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;

(2) Set RBW=100 kHz for f < 1 GHz; VBW >= RBW,; Sweep = auto; Detector function
= peak; Trace = max hold;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.

Set RBW =1 MHz, VBW= 10Hz for f > 1 GHz for AV measurement.

9.3.TEST DATA

30MHz-1GHz

Worst case is shown below for 30MHz-1GHz only.
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Table 21 Radiated Emission Test Data 30-1GHz

Frequency |Cable |Antenna . , Turntable |Antenna . .
Frat I)_oss(dB E?ctor(d gﬁ\a/‘/’rf]‘)gs(d \L/‘fr‘;‘j'(dB“ )Po'a”ty(H/V gA)ngle(de I)-Ieight(m dBLU'\T/'rt]f; Marg)'”(d
30.012 0.9 18.8 13.0 32.7 H 72.4 21 40.0 7.3
125.012 1.9 12.6 18.7 33.1 H 288.4 1.5 43.5 10.4
105.811 1.6 12.7 21.2 355 H 254.3 1.6 43.5 8.0
249.659 2.7 12.7 24.9 40.3 H 257.8 1.2 46.0 5.7
375.022 3.2 15.9 19.5 38.6 H 144.7 1.0 46.0 74
609.278 4.1 18.8 17.6 40.5 H 32.9 1.0 46.0 5.5
30.000 0.9 18.8 14.9 34.6 V 296.2 1.0 40.0 54
47.494 1.2 94 19.6 30.2 \ 298.5 1.3 40.0 9.8
59.158 1.2 5.3 271 33.6 V 218.5 1.3 40.0 6.4
70.821 14 7.5 20.7 29.6 \ 158.8 1.1 40.0 10.4
105.811 1.6 12.7 18.1 324 V 309.7 1.2 43.5 11.1
250.020 2.7 13.2 22.9 38.8 \ 69.1 1.0 46.0 7.2
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Radiated Emission

SMQ NETC EMC Lab.3m Chamber

EUT Name: G801
Manufacturer:

Operator:

Operating Condition: 802.11n 40M
Antenna Position: Vertical&Horizontal
Commentl: AC 120V/60Hz
Comment2:

Level [dBuV/ m]
60

50

40

MM A

20

10

0
30M 50M 70M  100M 200M  300M 500M 700M 1G
Frequency [ Hz]

—MES 6421514 LV
—MES 6421514 LH
—LIM FCC CassBF QP FCC ChssB, fed strength
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1GHz-18GHz
11B CH1

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

Common Information
Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

1007

G801
11B CH1
AC 120V/60Hz

SMQ EMC Lab.

Horizontal

Electric Field Strength FCC 15.247 1-18GHz

FCC 105.247 PK

ECC-105-247-AV

Level in dBuV/

3G 4G 5G

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11B CH1

Test Voltaage: AC 120V/60Hz
Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

100 T
90T
80T
1 FCC 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
S 50t
3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11B CH1
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

80T
4 ECC-105-.247-PK
70T
60T
%_ + ECC-105.247 AV
S
c 50T
©
Q 1
)
—
401
30T
20+ } } } } } } |
2310 2320 2340 2360 2380 2390
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11B CH1
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

80T

T FCC 105.247 PK
70T
60T

T FCC 105.247-AV
501

Level in dBuV/

30T
20 } } } } } |
2310 2320 2340 2360 2390
Frequency in MHz
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11B CH6

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Common Information
Test Site:
Environment
Antenna Polarization:
Operator Name:

Radiated Emission

G801
11B CH6
AC 120V/60Hz

SMQ EMC Lab.

Horizontal

Comment:
Electric Field Strength FCC 15.247 1-18GHz
100 T
90T
80T
1 FCC 105.247 PK
s 70T
a2 =+
S
c 60T
§ 1 ECC-105.247 AV
)
—
20 } } } } } } +— |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltaage:
Comment:

G801
11B CH6
AC 120V/60Hz

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:

Comment:
Electric Field Strength FCC 15.247 1-18GHz
100 T
Q0T
80T
4 ECC . 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
)
—
20 } } } } } } } } |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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11B CH11

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

Common Information
Test Site:
Environment
Antenna Polarization:
Operator Name:

Radiated Emission

G801
11B CH11
AC 120V/60Hz

SMQ EMC Lab.

Horizontal

Comment:
Electric Field Strength FCC 15.247 1-18GHz
100 T
90T
80T
1 FCC 105.247 PK
s 70T
a2 =+
S
c 60T
E 4 ECC-105.247 AV
)
—
20 } } } } } } +— |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltaage:
Comment:

G801
11B CH11
AC 120V/60Hz

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:

Comment:
Electric Field Strength FCC 15.247 1-18GHz
100 T
Q0T
80T
4 ECC . 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
S 50t
20 } } } } } } } } |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11B CH11
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Copy of FCC Electric Field Strength 1-18GHz

80T
4 ECC-105.247-PK
70T
60T
%_ 1 ECC-105.247 AV
S
c 50T
©
Q 1
)
—
401
30
20 } } } } } |
2483.5 2490 2495 2500
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11B CH11
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

80T
4 ECC-105.247-PK
70T
60T
%_ 1 ECC-105.247 AV
S
c 50T
©
Q 1
)
—
40
30T
20 } } } } } |
2483.5 2490 2495 2500
Frequency in MHz
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11G CH1
Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11a CHA1

Test Voltage: AC 120V/60Hz
Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001

4 ECC 105.247 PK

4 ECC-105-24-7-AN

Level in dBuV/

20 } } } } } } } +— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltaage:
Comment:

G801
11a CH1
AC 120V/60Hz

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001

90T

80T

FCC 105.247 PK

70T

60T

ECC-105-24-7-AV

Level in dBuV/

50T

4071

30

1G 2G 3G 4G 56 6 8

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11a CHA1
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

80T
4 ECC-105-.247-PK
70T
60T
%_ + ECC-105.247 AV
S
c 50T
©
Q 1
)
—
401
30T
20+ } } } } } } } |
2310 2320 2340 2360 2380 2390
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11a CHA1
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

80T

T FCC 105.247 PK
70T
60T

T FCC 105.247-AV
501

Level in dBuV/

30T
20 } } } } } } } |
2310 2320 2340 2360 2380 2390
Frequency in MHz
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11G CH6

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

Common Information
Test Site:
Environment
Antenna Polarization:
Operator Name:

Radiated Emission

G801
11a CH6
AC 120V/60Hz

SMQ EMC Lab.

Horizontal

Comment:
Electric Field Strength FCC 15.247 1-18GHz
100 T
90T
80T
1 FCC 105.247 PK
s 70T
a2 =+
S
c 60T
E 4 ECC-105.247 AV
)
—
20 } } } } } } +— |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 110 CH6

Test Voltaage: AC 120V/60Hz
Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

100 T
Q0T
80T
4 ECC . 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
S 50t
3G 4G 56 6 8 10G 18G
Frequency in Hz
Report No..WT138001696 Page 68 of 106

Ver:EMC20094




11G CH11

EUT Information
EUT Model Name:
Operation mode:

Test Voltaage:
Comment:

Common Information
Test Site:
Environment
Antenna Polarization:
Operator Name:

Radiated Emission

G801
11a CH11
AC 120V/60Hz

SMQ EMC Lab.

Horizontal

Comment:
Electric Field Strength FCC 15.247 1-18GHz
100 T
90T
80T
1 FCC 105.247 PK
s 70T
a2 =+
S
c 60T
E 4 ECC-105.247 AV
)
—
20 } } } } } } +— |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltaage:
Comment:

G801
11a CH11
AC 120V/60Hz

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001

FCC 105.247 PK

ECC-105-24-7-AV

Level in dBuV/

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11a CH11
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Copy of FCC Electric Field Strength

[e]
o
1
1

1-18GHz

FCC.-105.247 PK

~

o
;
f

[e2]
o
1
T

ECC-105-247-AV

(6]
o
|
T

Level in dBuV/

N
o
!

T

30-

20 t t t

2483.5 2490
Frequency in MHz

2495
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Radiated Emission

EUT Information

EUT Model Name: G801
Operation mode: 11a CH11
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

80T

T FCC 105.247 PK
70T
60T

T BCC-105.247-AV
50 1

Level in dBuV/

N
o
!

20 t t t t

2483.5 2490 2495
Frequency in MHz
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11N 20M CH1
Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH1 MIMO continue TX mode
Test Voltage: AC 120V/60Hz

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001
90T
80T

4 ECC 105.247 PK
70T

60T
4 ECC-105-24-7-AN
50T

Level in dBuV/

40

30

20+ } } } } } } } +— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH1 MIMO continue TX mode
Test Voltaage: AC 120V/60Hz

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001
90T
80T

4 FCC 105.247 PK
70T

60T
4 ECC-105-24-7-AV

50T

Level in dBuV/

4071

30

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH1 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

[e]
o
1
1

FCC . 105.247 PK

~

o
;
f

[e2]
o
1
T

ECCL105-247-AV

(6]
o
|
T

Level in dBuV/

N
o
!

T

20 ' : : : '

2310 2320 2340 2360
Frequency in MHz

2390
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH1 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

[e]
o
1
1

FCC . 105.247 PK

~

o
;
f

[e2]
o
1
T

ECCL105-247-AV

(6]
o
|
T

Level in dBuV/

N
o
!

T

30+

20 ' : : : '

2310 2320 2340 2360
Frequency in MHz

2390
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11N 20M CH®6
Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH6 MIMO continue TX mode
Test Voltage: AC 120V/60Hz

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001

4 ECC 105.247 PK

4 ECC-105-24-7-AN

Level in dBuV/

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH6 MIMO continue TX mode
Test Voltaage: AC 120V/60Hz

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

100 T
90T
80T
4 ECC . 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
)
—
20 } } } } } } —+— |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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11N 20M CH11
Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH11 MIMO continue TX mode
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001
90T
80T
1 FCC 105.247 PK
s 70T
a2 =+
S
c 60T
@ T+ ECC-105.247 AV
)
—
20 t } } } } } —t+— |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH11 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

100 T
Q0T
80T
4 ECC . 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
S 50t
20 } } } } } } —+— |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH11 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Copy of FCC Electric Field Strength 1-18GHz

80T
4 ECC-105.247-PK
70T
60T
%_ 1 ECC-105.247 AV
Q
c 50T
©
Q 1
)
—
401
20 : : : : |
2483.5 2490 2495 2500
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(20M) CH11 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

80T
4 ECC-105.247-PK
70T
60T
%_ 1 ECC-105.247 AV
S
< 507
©
>
)
—
401
30T
20 } } } } } |
2483.5 2490 2495 2500
Frequency in MHz
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11N 40M CH3
Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(40M) CH3 MIMO continue TX mode
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001

4 ECC 105.247 PK

4 ECC-105-24-7-AN

Level in dBuV/

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(40M) CH3 MIMO continue TX mode
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

100 T
Q0T
80T
4 ECC . 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
S 50t
20 } } } } } } —+— |
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(40M) CH3 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

80T
4 ECC-105-.247-PK
70T
60T
%_ + ECC-105.247 AV
S
c 50T
©
Q 1
)
—
401
20 } } } } } } } |
2310 2320 2340 2360 2380 2390
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(40M) CH3 MIMO continue TX mode
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK

[e]
o
1
1

FCC . 105.247 PK

~

o
;
T

[e2]
o
1
T

(6]
o
|
T

Level in dBuV/

N
o
f
T

30T

20 } } } } } } } |
2310 2320 2340 2360 2380 2390
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(40M) CH3 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-AV

80T

70

601

1 FCC 105.247 AV

50

Level in dBpV/

40

20 I f f f f I f |
2310 2320 2340 2360 2380 2390
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltaage:
Comment:

G801
11n(40M) CH6 MIMO continue TX mode

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001

FCC 105.247 PK

ECC-105-24-7-AV

Level in dBuV/

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(40M) CH6 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength FCC 15.247 1-18GHz

100 T
Q0T
80T
4 ECC . 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
S 50t
3G 4G 56 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltaage:
Comment:

G801
11n(40M) CH9 MIMO continue TX mode

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

Electric Field Strength FCC 15.247 1-18GHz

1001

FCC 105.247 PK

ECC-105-24-7-AV

Level in dBuV/

Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltaage:
Comment:

G801
11n(40M) CH9 MIMO continue TX mode

Common Information

Test Site: SMQ EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:

Comment:
Electric Field Strength FCC 15.247 1-18GHz
100 T
Q0T
80T
4 ECC . 105.247 PK
S 70T
3 1
S
c 60T
3 1 ECC-105-247-AV
>
S 50t
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Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(40M) CH9 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Copy of FCC Electric Field Strength 1-18GHz
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Q
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 11n(40M) CH9 MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4 GHz Bandedge-PK
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaage:
Comment:

Radiated Emission

G801
11n(40M) CH9 MIMO continue TX mode

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

[e]
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;
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18-26.5GHz

No Peak found in pre-scan, only worst case result is listed in this report.

Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 802.11n 40M MIMO continue TX mode
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz
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Radiated Emission

EUT Information

EUT Model Name: G801

Operation mode: 802.11n 40M MIMO continue TX mode
Test Voltaage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz
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10.CONDUCTED EMISSION TEST FOR AC POWER PORT MEASUREMENT

10.1.Test Standard and Limit

10.1.1.Test Standard
FCC Part 15 15.207
10.1.2.Test Limit

Table 22 Conducted Disturbance Test Limit

Maximum RF Line Voltage (dBuV)
Frequency
Quasi-peak Level Average Level
150kHz~500kHz 66 ~ 56 * 56 ~ 46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

* Decreasing linearly with logarithm of the frequency

* The lower limit shall apply at the transition frequency.

10.2.Test Procedure

The EUT is put on a table of non-conducting material that is 80cm high. The vertical
conducting wall of shielding is located 40cm to the rear of the EUT. The power line of
the EUT is connected to the AC mains through a Artificial Mains Network (A.M.N.). A
EMI test receiver (R&S Test Receiver ESCS30) is used to test the emissions form
both sides of AC line. According to the requirements in Section 7 and 13 of ANSI
C63.4-2003.Conducted emissions from the EUT measured in the frequency range
between 0.15 MHz and 30MHz using CISPR Quasi-Peak and average detector
mode.

The bandwidth of EMI test receiver is set at 9kHz.
10.3.Test Arrangement
The arrangement of the equipment is installed to meet the standards and operating in

a manner, which tends to maximize its emission characteristics in a normal

application. The detailed information refers to test picture.
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10.4.Test Data

The emissions don’ t show in below are too low against the limits. Refer to the test

curves.

Table 23 Conducted Disturbance Test Data

Model No.: G801
Test mode: 802.11n 40M
Frequency | Correction Quasi-Peak Average
(MHz) Factor ) Emission o ) Emission o
(dB) Reading Level Limits Reading Level Limits
(dBuv) (dBuY) (dBuv) (dBuV) (dBuY) (dBuV)
0.302 9.7 40.6 50.3 60.2 27.8 37.5 50.2
0.354 9.7 37.0 46.7 58.9 251 34.8 48.9
_ 0.918 9.8 40.6 50.4 56 22.6 324 46
Hine 1.150 9.8 447 54.5 56 27.3 371 46
1.370 9.8 43.3 53.1 56 26.7 36.5 46
9.600 10.0 31.0 41.0 60 21.6 31.6 50
0.302 9.7 38.0 47.7 60.2 23.2 32.9 50.2
0.374 9.7 36.4 46.1 58.4 26.0 35.7 48.4
Noutral 0.526 9.8 31.0 40.8 56 15.6 254 46
1.014 9.8 38.4 48.2 56 19.5 29.3 46
1.158 9.8 414 51.2 56 243 341 46
9.836 10.0 31.5 415 60 23.2 33.2 50

REMARKS: 1. Emission level(dBuV)=Read Value(dBuV) + Correction Factor(dB)
2. Correction Factor(dB) =LISN Factor (dB) + Cable Factor (dB)+Limiter Factor(dB)

3. The other emission levels were very low against the limit.
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Conducted Distur bance
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11.ANTENNA REQUIREMENTS

11.1.Applicable requirements

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator shall be considered sufficient to comply with the FCC rule.

11.2.Antenna Connector

Antenna Connector is on the PCB within enclosure and not accessible to user.
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APPENDIX | TEST PHOTOS

Photo 1 Conducted Disturbance Test (mains terminal)

Photo 2 Radiated Disturbance Test
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Photo 3 Radiated Disturbance Test
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APPENDIX Il EUT Photo

Photo 1 Appearance of EUT
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Photo 3 Inside of EUT
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Photo 5 Inside of EUT
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